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Purpose

The purpose o. this report is to document the estimated weather—
abilit, oi Brick Tinting Compounds b, correlating test data irom
the QUV accelerated weathering Tester and our experience with
actual outdoor exposure o. masonr, treated with these products.

Procedure

The weathering resistance o. these tints is tested using 40 watt
UVE-313 .luorescent lamps in a model QUV .ccelerated Weathering
Tester (manuractured b, the Q Panel Co.,. In this test procedure,
test samples are alternatel, exposed to .our hours o. ultra violet
light in a test charber naintained at 60 degrees C Lollowed b, Lour
hours o. moisture condensation in darkness while the test chamber
is maintained at 50 degrees C. B, comparing the results o. accel-
erated weathering tests with actual weathering per.ormance o.
these tints over the past 10 ,ears, a reasonable correlation bet—
ween the two has been developed. . conservative estimate o. this
| correlation is that each 4000 hours o.r QUV exposure is equivalent
| to approximatel, 7 ,ears o. outdoor exposure (UK,.

| Two samples were submitted Lor test on 19/05/1985: Terracotta 020

| and Zlack 073. These samples were spra,ed directl, onto .lat TRC

| panels (75mm x 150mm, and allowed to dr, ior 24 hours at 25 degrees
C beiore being placed in the accelerated Weathering Tester. The
test samples were periodicall, removed and measurements were
taking using a Colour anal, ser (ilinolta CP-210, and their appear=
ance was visuall, evaluated and the results recorded.
3loss levels were measured on the terracotta 020 samples using the
a triple angle gloss meter and results recorded.
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Pesults

i i i 11 ings have been iound to
estheticall, and runctionall, the coatings ] L 0
Eold up thrémeld well ior the rirst 5000 hours in the_QJV Feut:¥—
Trom 5000 hours to 10000 hours exposure, thernx,_change observed
was a slight matting eiiect with hardl, an, loss in colour.

Conclusion

Total colour dirirerences that have been recar@ed.Lz.OO Lelta
%(ab,, show an excellent periormance 0. the tints.

We believe a Zuarantee o. 30 ,ears to be a reasonable and con—
servative claim.
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Test Lethod ior 3loss and cheen, Operating ctandard
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Procedure

is used ior intercomparing most specimens and

2 tr.f =
60 degree geome 85 degree or <0 degree geometr, ma,

Lor determining when either an
be more applicable.
Ligures are most .requentl, applied when spec—

& . :
85 degteaigeansrry er than 10 as in this case.

imens have a 60 degree gloss value low

Pesults

angle o. Incidence 60 Degrees 85 Degrees

0 hours 3.8/3.7 19.5/18.§
5000 hours 3.3/5:2 1T7.8/27.1
7000 hours 2l /242 13.8/}4.1
10000 hours 85 P G 9.6/12.2

5 s =i e an
The results show low sheen/gloss properties and efh;blf_a.glzgfi
reduction consistent over the sur.ace oo ?he‘panelu. {loi:ain‘
reduction values o. this order would be disiicult to ascerx

with the human eje.

Conclusion

7 sonr; s roduct.
A good periormance LOr a masonr, surrace treatment p
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0 hours 5000 hours 10000 hours
L = 45.86 L= 46.25 L = 47.55
a = +21.80 a = +21.3%3 a = +20.85
b = +21.69 b = +22.31 b = +21.29

2 _elta X(ab, (0-5000 hours, = 0.870 (0-10000 hours, = 1.964

0 hours 10000 hours
L =128.01 L = 28.79 Lu= 29.5]
a = +1.38 8 = +1.36 a = +1.25
b = +1.17 b = +1.00 b = +0.87

2 Lelta Z(ab, (0-5000 hours, = 0.943 (0=10000 hours, = 1.584
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Treeze/Thaw Testing on Brick Tints
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Purpose

The purpo?e 0. this report is to document the estimated resistance
o. Colourite Tinting Compounds when subjected to .reeze/thaw con-
ditions.

Procedure

four tints were submitted b, ir Lempse;: 3Black 073, Yellow 052,
Ped 025 and Terracotta 021.

These samples were applied in one coat using a sort bristle paint
brush onto 10%mm x 210mm x 8mm cla, brick slip plaques. These were
leit to dr, i1or 24 hours at 25 degrees C. acr,lic test baths were
constructed around the plaques. These were then covered with 10mm
(min., o. 3% salt solution (sodium chloride, to increase BgEres—
sion. BDaths were placed in a ireeze/thaw chamber. The samples
were subjected to 300 c,cles or 18 hours:— 6 hours at 25 degrees C
and 6 hours at minus 25 degrees C with a ramp time o. 3 hours.

Visual and photographic records were taken at 50 c,cle intervals
+or colour loss and ph,sical degradation.

Results

?herelwau no delamination o. the tint coating and no apparent
lo5s in colour. There was isolated barticle attack o. the sub=
strate at approximatel, 270 c,cles — a reaction which would also
be expected on untreated materials.

Conclusion

We believe, with the evidence obtained .rom these tests, that a

suarantee oi 30 ,ears would be a reasonable and conservative
claim.

rame : | Nief-or _igned?mi-( sate: \LW Ry Po;aition:\:\a/(&m:’\ :
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TRELZE/THAW THSTS

Te

Test baths containing plaques

aLter 300 Treeze/Thaw C,cles
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